
JAGRUTI SUGAR & ALLIED INDUSTRIES LIMITED
TALEGAON(B), ACHWALA VILLAGE,

TAL.: DEONI, DIST.: LATUR, MAHARASHTRA

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

PREPARED BY

ENVIRONMENTAL; CIVIL & CHEMICAL  ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001:2015 & QCI  NABET ACCREDITED ORGANIZATION

P-491-JSAILEIA-DISTILLERY-32021
(Revision - 01)

FOR

ESTABLISHMENT OF 110 KLPD MOLASSES (B & C HEAVY) /

CANE SYRUP BASED DISTILLERY ALONG WITH 3 MW ELECTRICITY

GENERATION UNDERTHE EXISTING 2,500 TCD SUGAR FACTORY

& 12.3 MW CO-GEN.

BY

MAY - 2021

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)



'.J-- ll.'lii RF.CO~ CODE 
[...]
Table 3 List of Promoters 
No. Name Designation 
1 Mr.Dileeprao Dagdujirao Deshmukh Director 
2 Mrs.Gaurawi Atul  Bhosle Chairman & Managing Director 
3 Mrs.Suvarna Dileeprao Deshmukh Director 
4 Mr.Laxmanrao Nivruttirao More Joint Managing Director 
5 Mrs.Savita Laxmanrao More Director 
6 Mrs.Vandana Ganpati Morge Director 
7 Mr.Deelip Raosaheb Mane Director 
8 Mrs.Savita Deelip Mane Director 
9 Mr.Suryakant Bansilal Karwa Director 

 
4) THE PRODUCTS 

 

Details of products that are manufactured under proposed distillery as well as existing sugar 
factory  and co-gen plant are represented in Table 4.  

 
Table 4 List of Products & By-product 

Industrial Unit Product & By-product Unit Quantity 

Proposed Distillery 
Unit 

(110 KLPD) 
 

Rectified Spirit (RS)/Extra Neutral 
Alcohol (ENA)/Ethanol  

KLPD 110 

Fusel Oil KLPD 0.19 
CO2  MT/D 83 
Spentwash Dry Powder 
 MT/D 95 
Electricity  MW 3 
Raw Materials 
Molasses (B & C Heavy)  MT/D 407 
Sugarcane juice syrup (40 Brix) MT/D 672 
Yeast MT/D 0.4 
Urea  MT/D 4.5 
De-foaming Oil  MT/D 13 

Existing Sugar Factory 
(2500 TCD) 

Products 
Sugar MT/M 7500 
Bagasse MT/M 22500 
Press mud MT/M 3000 
Molasses MT/M 3000 
Raw Materials  
Sugarcane MT/M 75000 
Lime MT/M 150 



Industrial Unit 
Sulphur

Co-gen Plant 
(Existing 12.3 MW) 

Electricity
Raw Materials

 Bagasse

 

5) THE PURPOSE 
 

Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on al
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 
etc., as the synthetic alcohol produced by these countries
not useful for beverages. Considering the above facts as well as availability of raw material, 
management of JSAIL decided for establishment of distillery.
 

6) MANUFACTURING PROCESS
 

Detailed manufacturing process and flow diagram for distillery, sugar factory and co
given on Chapter 2 of EIA report. 
presented at Figure 1. 

Figure 1 Integrated Manufacturing Process Operation

7) ENVIRONMENTAL ASPECTS
 

JSAIL has implemented an effective ‘Environmental Management Plan’ and various aspects 
of the same are as follows:- 
 

A) Water use and Effluent generation:
 

a. Water Requirement - 
 
 

3 

Product & By-product Unit Quantity
Sulphur MT/M 
Electricity MW 
Raw Materials 
Bagasse MT/M 

 

Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on al
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 
etc., as the synthetic alcohol produced by these countries, from naphtha of petroleum crude, is 
not useful for beverages. Considering the above facts as well as availability of raw material, 

decided for establishment of distillery. 

MANUFACTURING PROCESS 

Detailed manufacturing process and flow diagram for distillery, sugar factory and co
given on Chapter 2 of EIA report. Manufacturing process of integrated project complex is 

Integrated Manufacturing Process Operations 

 

ENVIRONMENTAL ASPECTS 

has implemented an effective ‘Environmental Management Plan’ and various aspects 

ffluent generation: 

Quantity 
30 

12.3 

21000 

Alcohol has assumed very important place in the Country’s economy. It is a vital raw 
material for a number of chemicals and also a renewable source of energy. It has been a 
source of a large amount of revenue by way of excise duty levied by the Govt. on alcoholic 
liquors. It has a potential as fuel in the form of power alcohol for blending with petrol. Also, 
the fermentation alcohol has great demand in countries like Japan, U.S.A., Canada, Sri Lanka 

, from naphtha of petroleum crude, is 
not useful for beverages. Considering the above facts as well as availability of raw material, 

Detailed manufacturing process and flow diagram for distillery, sugar factory and co-gen are 
Manufacturing process of integrated project complex is 

 

has implemented an effective ‘Environmental Management Plan’ and various aspects 



4 
 

(A) Water Requirement for Distillery 
 

Table 5(A) Details of Water Consumption for Distillery (CMD) 
 

No.  Description  Water Consumption for 
Molasses Based 

operations  

Water Consumption for 
Syrup based Operations 

1  Domestic  # 2  # 2  

2  Industrial     
 a. Process (Fermn.Dilu)                                                                                                         ♣  873 -- 

b. CoolingMake up 154(♣68+#86) ♠165 
c. Boiler Makeup           #72  ♠72 

d. Ash quenching  ♣2 ♠2 
e. Lab & Washing  # 5 ♠5 
Ind. Total  1106(♣943+#163) ♠244 

3  Gardening  Ω357 357(Ω 81+♠276) 
4  Grand Total (1+2+3)  1465(♣943+#165+ Ω357) 603(♠520+ Ω 81+# 2) 
 Fresh Water Consumption  

(Norm: 10 KL/KL of Alcohol) 
1.5 KL/KL  0 KL/KL  

 Recycle (%)  88%  100%  
 
 

Note-  # -Actual quantity of fresh water♣ - Distillery CPU Treated Effluent during molasses based operations  ♠- Distillery CPU Treated 
Effluent during syrup based operations,   , Ω-Rain water Harvesting 
 
 

(B) Water Requirement for Sugar Factory and Co-Gen Plant 

Table 5(B) Details of Water Consumption for Sugar Factory and Co-Gen Plant 
(CMD) 

 

No. Description Water Consumption (CMD) 
1 Domestic #25 
2 Industrial   
 a. Manufacturing Process  *751 

b. Cooling *325 
c. Boiler Feed *192 
d. ROPlant *20 
e. Ash  *2 
f. Lab & Washing *10 
Ind. Total *1300 

3 Gardening $ 240 

4 Grand Total (1+2+3) 1565(*1300+#25 +$ 240) 
 Fresh water consumption  

(Norm: 100lit. /MT of cane) 
0lit. /MT of cane 

 
# -Actual quantity of fresh water, * -Cane condensate from sugar factory,   $- Treated water from ETP &proposed STP 

 
 

b. Effluent Treatment- 
 

i) Domestic Effluent 
 

Domestic effluent generated from distillery will be 1.5 M3/D. From existing sugar factory & 
co-gen plant about 18 M3/D is generated. Same will be treated in proposed Sewage Treatment 
Plant (STP) and treated water will be used for gardening or for irrigation purpose. 

 
ii) Industrial effluent (M3/D) 
 



5 
 

 
 
 

 

Table 6 Details of Effluent Generation Proposed 110 KLPD Distillery Unit 
 

 
No. 

Description  Effluent 
Generation for 
Molasses 
BasedOperation
s 

Effluent 
Generation for 
Syrup Based 
Operations   

Disposal 

1 Domestic 1.5 1.5 To be treated in proposed STP 

2 Industrial     
 Process         Raw Sp. Wash- 

880 
Raw Sp. Wash- 

440 
 Raw spentwash from Molasses 

Based operations and Syrup based 
operations shall be concentrated 
in MEE.Further  Conc. 
Spentwash shall be dried in 
Agitated Thin Film Dryer 
(ATFD) to  form powder. 

Conc.Spentwash 
– 176 

Conc. Spentwash 
– 88 

Sp. Lees – 154 Sp. Lees – 109 Other Effluents viz.   Condensate, 
spent lees, cooling b/d, boiler b/d, 
lab & washing effluent shalltreated 
in Proposed Condensate Polishing 
Unit (CPU). 
Treated effluent from CPU shall be 
fully recycled to achieve Zero 
Liquid Discharge (ZLD) 

Condensate-774 
 

Condensate-387 

Boiler 
blowdown 

14 14 

Cooling 
blowdown 

 
15 

 
15 

 Lab & Wash  5 5 

  Sp. Wash- 176 
Other Effl.-962 

Sp. Wash- 88 
Other Effl.- 530 

 

 

Under the proposed distillery, Raw sp. Wash of molasses based operations @ 880 CMD 
concentrated in MEE. Further, Conc. Spentwash @176CMD shall be dried for powder 
formation in ATFD. Raw sp. Wash of syrup based operations @440CMD concentrated in 
MEE. Further, Conc. Spentwash @88CMD shall be dried for powder formation in ATFD. 
Other Effl @   962 CMD from molasses based operations shall be treated in CPU .Whereas 
Other Effl @ 530 CMD from syrup based operations shall be treated in CPU. Treated CPU 
effluent recycled to achieve   ZLD 
 

Table 7 Details of Effluent Generation in Sugar Factory & Co-gen Plant (M3/D) 
 

No. Description  Effluent (CMD) Disposal 
1 Domestic 18 To be treated in Proposed STP 

2 Industrial   Treated in Existing Sugar Factory ETP 
having Primary, Secondary & Tertiary 
Treatment Units 
 

 a. Process         143 
b. Boiler 20 
c. Cooling  33 
d. RO Backwash  20 

 e. Lab & Wash  10 
 Ind.Total(a+b+c+d+e) 226 

 



6 
 

 

Moreover, Total trade effluent generated from existing sugar and co-generation activities is 
226 M3/D. Same is treated in existing Effluent Treatment Plant (ETP) provided in own 
factory premises comprising of primary, secondary & tertiary unit operations. Treated 
effluent supplied for watering plantation under the green belt in own factory.  

Figure 2 - Flow Chart of Proposed CPU for Distillery 
 

No Parameters Unit Inlet Outlet

1. pH -- 5-6 7 – 8

2. COD mg/lit 4000-8000 < 100

3. BOD mg/lit 2000-3500 < 50

4. TDS mg/lit 1200-1500 < 100

Note:
RAS: Return Activated Sludge
SDB: Sludge Drying Beds

Flocculator Flash 
Mixer

Sludge

Secondary Clarifier
(6 M Ø  x 3 M SWD)

Sludge

Intermediate 
Tank

(4 X4 X 2.5 M)

Tube 
Settler

(2 X 2 X 
2.5 M)

Sludge

Sludge Dewatering 
Unit 

MBBR
Reaction 

Tank

Condensate &
Other Effluents

962CMD

Tube Settler
(2 X 2 X 2.5 M)Equalization Tank 

(5 X 4 M X 3 M)

Buffer Tank 
(3 X 3 M X3 M) RAS

Aeration Tank
( 8 X 6 M X 4 M)

PSF
20 Cu.M 

/ Hr

ACF
20 Cu.M 

/ Hr

Treated Sump
(4 X 4 X 2.5 M)

Permeate for 
Reuse 613 CMD

UASBR

Anaerobic Digester 
UASBR 

(18 M Dia X 6 M Ht.)
Sludge 
To SDB

RO 
Plant

Reject 

Filtrate to 
Equalization Tank

Sludge to Disposal

S
lu

dg
e

16

 
 

Figure 3- Flow Chart of Proposed STP  
 



7 
 

No Paramet
ers

Unit Inlet Outlet

1. pH --- 6.5 – 7.5 7.2 – 7.5
2. COD mg/lit 500 - 600 < 30
3. BOD mg/lit 250 - 300 < 10 
4. TSS mg/lit 250 - 400 < 5
5. O & G mg/lit 15 - 20 < 10

PSF Pressure Sand Filter
ACF Activated Carbon filter
RAS Return Activated Sludge
FFT Filter Feed Tank
SDB Sludge Drying Bed

Inlet 
19.5 

M3/Day

FFT
(2X2X2.5M) 

Equalization Tank
(3.5X3.5X3M) 

RAS

Aeration Tank 
(MBBR)

(3.2X3X2.8M)

SDB - I
(2X2X1M) 

SST
(3X2X2.6M) 

PSFACF

Treated Water 
Tank

(3X3X2.8M) 

Excess 
Sludge

SDB -II
(2X2X1M) 

To Reuse

Bar Screen Cum O & G Tank
(2X1X1.2M)

17

 
 
 

Figure 4 - Flow Chart of Existing Sugar Factory ETP 
 

 
B) Air Emissions: 

No Para. Unit Inlet Outlet

1. pH --- 5 – 6 7 - 8

2. COD mg/lit 2,000 – 2,500 < 250

3. BOD mg/lit 1,000 – 1,500 < 100

4. TDS mg/lit 1,800 – 2,200 < 2,100

5. SS mg/lit 250 – 300 <100

To 
Irrigation

Raw Effluent
226 CMD

Bar 
Screen 
Sump

Oil & Grease Trap
(5x2x1.5 M)

Collection Cum 
Equalization Tank

(10 x 5 x3 M)

Diffused Aeration 
Tank

(15 x 10 x 3.8 M)
PSF

Final Storage 
Tank

(10x10x2 
SWD)

SDB-
(10 Nos)

(4 x 2 x1.5 M
Each)

Neutralization  
Reactor

(10 x 5 x 3 M)

To SDB

Primary Clarifier 
6.6 ø x 3 M SWD

Secondary Clarifier
8.6 x 3 M SWD

Filter Feed Sump
(4 x 4 x2 M)

Excess Sludge

RAS

PSF Pressure Sand Filter
RAS Return Activated Sludge
SDB Sludge Drying Bed



8 
 

Under proposed establishment of distillery 30 TPH boiler will be installed. 
Bagasse(360MT/D) would be used as fuel for the same. Under Existing sugar factory 80 TPH 
boiler and 625 KVA DG Set is installed. 
Details of Boilers are presented at table 8. 
 

Table 8 Details of Boiler and DG Set in JSAIL 

No. 
 

Description 
Boiler DG Set  

Proposed Existing Existing 

1 
Boiler 
Capacity 

30 TPH 80 TPH 625KVA 

2 Fuel type Bagasse Bagasse HSD 

3 Fuel Qty 360MT/Day  700MT/Day 
30 Lit/Hr  

 
4 Shape  Round Round - 

5 Height 60 M 70 M 
4 M 

 
6 Diameter 2 M 5.5 M - 

7 
APC 
Equipment  

Wet scrubber Wet scrubber - 

 
 

C) Noise Pollution Aspect 
 

1.  Sources of Noise 
 

i. In the distillery, very high noise generating sources would not exist. Expected noise levels 
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like 
silencer & maintenance of pumps, motors, and compressors would be carried out and 
enclosures would be provided to abate noise levels at source. Moreover, enclosures to the 
machinery would be provided wherever possible. 

ii. Fermentation section & distillation section would be the other minor noise generating 
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).  

iii. Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine 
rooms, cane crushing section and mill house, etc.  

iv. Adequate green would be developed in phase wise manner in and around the industry. So 
that it would further attenuate the noise levels.  

 

2. Control Measures 
 

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs, 
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to 
reduce the noise levels. 
 
 

D) Solid Wastes 
 

Table 9 Solid Waste Generations, Storage and Disposal Details 
 

No. Industrial Unit 
 

Type of Waste Quantity (MT/M) Disposal 

1 
Proposed Distillery 
Unit 
 

Yeast Sludge 600 
Used as  manure 

CPU Sludge 24 
Boiler Ash 324 To Brick manufacturer 

2 Existing Sugar Boiler 502 To Brick manufacturer 



9 
 

Factory Ash(Bagasse) 
ETP Sludge 3.50 Used as  manure 

 

E) Hazardous Wastes 
 

No any hazardous waste will be generated from distillery. Hazardous waste generated from 
existing sugar factory is presented below. 
 

Table 10 Hazardous Waste Details 
 

No. Industrial Unit Category Quantity Disposal 

1 
 
Proposed Distillery Unit 
 

Spent Oil – Cat.5.1 0.2  MT/M. Burnt in Boiler 

2 Existing Sugar Factory Spent Oil - Cat.5.1/5.2 0.9 MT/M. Burnt in Boiler 
 
 

F) Odour Pollution 
 

There are number of odour sources such as molasses handling and storage, fermentation and 
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill 
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted 
under existing unit for controlling same are proper housekeeping, sludge management in 
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the 
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of 
distillery, spentwash shall be carried through closed pipeline for spentwash storage and 
handling activity shall be entirely eliminated. 
 
 
 

G) Compliance with the Norms  
 
All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, 
solid & hazardous wastes handling and disposal as well as in respect of emission handling 
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board 
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same 
practice shall be continued after proposed establishment. 
 
 

H) Environmental Management Cell 
 
JSAIL is already having an EMC functioning under its Sugar factory. Members of EMC are 
well qualified and experienced in their concerned fields. This cell shall be further augmented 
suitably under proposed establishment of distillery. EMC members are as under- 

 
 

Table 11 Environmental Management Cell 
 

No. Name of Member Designation No. of Working Person(s) 
1.  Mrs.Gaurawi Atulji Bhosale Chairman & Managing 

Director 
1 

2.  Mr.Deelip Raosaheb Mane Director 1 
3.  Mr.Suryakant Bansilal Karwa Director 1 
4.  Mr.Sunilkumar D. Deshmukh Project Manager 1 
5.  Mr. Ganesh Govardhan Yeole Chief Chemist 1 
6.  Mr. Atul Subhash Darekar Chief Engineer 1 



10 
 

No. Name of Member Designation No. of Working Person(s) 
7.  Mr. Vilas R.Patil Distillery Incharge 1 

8.  Mr.Ramesh Sidhram Shriramwar Lab Incharge 1 
 

Details of capital as well as O & M costs towards environment protection under existing as 
well as proposed establishment is presented as follows –  